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NO.| Name Kit Part Number Quantity
1 Case, right N/A 1
2 Case, left N/A 1
3 | Battery release handle cap, C5250/CS300 | N/A 1
4 | Chassis N/A 1
5 0-ring, bar oil pad 555918 Available 1
6 | Motor 574921 Available 1
7 | Brake spring, C5250/CS300 N/A 1
8 | Brake linkage, C5250/CS300 N/A 1
9 | Brake link 4, CS250/CS300 N/A 1

10 | Brake pin 1, CS250/CS300 N/A 1

11 | Brake pin 2, CS250/CS300 N/A 1

12 | Brake link 5, CS250/CS300 N/A 1

13 Lock nut, m4 N/A 1

14 | Brake lever, C5250/CS300 N/A 1

15 | Brake pin 3, CS250/CS300 N/A 1

16 | Brake cover plate, C5250/CS300 549519 Available 1

17 Micro switch, Jiaben 551298 Available 2

18 | M5X 16, FHCS torx 574981 Available in kit, 576413 3

19 | Fan shroud 574936 Available 1

20 | M4X10, BHCS torx 574979 Available in kit, 576413 1

21 | Battery eject spring, C5250/CS300 549528 Available 1

22 | Trigger spring, CS250/CS300 N/A 1

23 | Interlock button spring, C5250/CS300 N/A 1

24 | Switch capture clamp, C5250/CS300 N/A 1

25 | Screw, K30 X 10 BH, torx 551334 Available in kit, 576413 1

26 | Shaft washer, C5250/CS300 N/A 1

27 | E-clip, output shaft, C5250/CS300 N/A 1

28 | Barstud, M8 574932 Available 1

29 Tensioner 574966 Available as kit, 573656 1

30 | Tube, oil pump output N/A 1

31 | Oiltank 574954 Available in kit, 573091 1

32 | Oilfilter system 574939 Available in kit, 573091 1

33 | Tube, oil pump intake N/A 1

34 | Controller 574955 Available 1

35 | Terminal block and wires N/A 1

36 | Top cover, C5250/CS300 N/A 1

37 | Oilcap, assem 565517 Available 1

38 | Oil pump mount N/A 1

39 | Oilpump 574975 Available 1

40 | Spring, oil pump N/A 1

41 M3 X 20, SHCS hex and washer 574978 Available in kit, 576413 2

42 | Motor cover N/A 1

43 | PowerSharp arm bly, CS250/CS300 | 552428 Available in kit, 546620 1

44 | PowerSharp arm washer, CS250/CS300 | 549549 Available in kit, 546620 1

45 | Screw, M4X 0.7 X 10 mm, BH, torx 551335 Available in kit, 576413 7

46 | PowerSharp stone holder, integrated 549546 Available in kit, 546620 1

47 | Screw, M4 X 0.7 X 12 mm, PH, slotted 551338 Available in kit, 576413 2

48 | Stone, 91 PowerSharp onboard electric N/A 1

49 | PowerSharp arm retainer, C5250/CS300 | 549544 Available in kit, 546620 1

50 | Side cover 574960 Available in kit, 573089 1

51 | Screw, K40 X 16 BH, torx 551332 Available in kit, 576413 | 24

52 | Screw, M4X 0.7 X8 mm, CSH, torx 551337 Available in kit, 576413 1

53 | Screw, K40 X 12 CSH, torx 551336 Available in kit, 576413 5

54 | Screw, ST4 X 16 BH, Phillips 557363 Available in kit, 576413 2

Bar (not shown)

160SDEAQ41

Chain (not shown)

560507 NA, 573268 EU
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